‘vp SPARE PARTS CATALOG OF TALARIA STING TL3000 MX (OFF ROAD)

TALARIA
RUSSIA




YACTb 01 (PAMA)

KaTanoxHbliii

#it Description (EN) HaumeHoBaHue (RUS) Kon-Bo Ha 6alike
HOMep

40010-56000-002 Chassis (normal black painting) Pama, yepHan oKpalleHHas 1
11 40010-56000-000 Chassis (Anodizing black) Pama, yepHaa aHOAMpPOBaHHan 1

40010-56000-001 Chassis (naked) Pama, 6e3 okpacku 1
12 52032-56000-000 VIN Label Tabnunuka VIN 1
13 13554-56000-000 Housing (RST/DNM Fr.fork) Btynika kpenneHms eunkm (RST/DNM) 1
1.4 | 13214-56000-000 Niddle Bearing MroneuaTeiil NOALMNHMK 33AHero 2

HVXXHEero pblyara

1.5 | 40019-56000-000 Liner (®13-®15.8-20) Brynka (®13-115.8-20) 1
1.6 | 42701-56000-000 Liner (®8-®12-51) Brynka (®8-1012-51) 1
1.7 | 42803-56000-000 Nylon Liner (®12-023) HelnoHosas sTynka (D12-023) 2
18 13051-56000-000 Rear Fork Shaft (®36-1020-42.5) Ban 3agHero masTHuka ©36-1020-42.5) 2
19 13212-56000-000 Bearing MoaWwnnHMK ocn 3agHero MaaTHMKa 2
1.10 | 13371-56000-000 Liner (®25.6-020-7) Brynka (®25.6-120-7) 2




YACTb 02 (MTUTUEBAA BATAPEA N 3APAQKA)

6

S —

KaTanoxHblii

## Description (EN) HaumeHoBaHue Kon-Bo Ha 6aiike
Homep
2.1 23000-56000-000 | Lithium-ion Battery Pack (60V/38Ah) Li-ion akkymynsaTtop (60V/38Ah) 1
2.2 23001-56000-000 Upper Cover BepxHAA KpbllWKa aKKymyaatopa 1
2.3 23002-56000-000 Battery Pack Aluminum Tube ANOMUHUEBBIN KOPMYC aKKyMynAaTopa 1
2.4 23003-56000-000 Battery Pack Bottom Seal Assy. HWXHAA KpbIWKa akKymynAaTopa 1
2 5 23004-56000-000 BMS Mnata BMS 1
2_6 | 50040-56000-000 Charger (EU 230V) 3apagHoe yctpoiicteo (EU 230V) Bunka 1
2.7 50040-56001-000 Charger (US 110V) 3apsadHoe ycmpolicmeo (US 110V) 1
2.8 50040-56002-000 Charger (CHN 220V) 3apsadHoe ycmpoticmso (CHN 220V) 1
29 50040-56003-000 Charger (UK 230V) 3apadHoe ycmpoticmeo (UK 230V) 1
2_10 | 50040-56004-000 Charger ( CHILE 220V ) 3apsadHoe ycmpolicmeo ( CHILE 220V ) 1




YACTb 03 (MOTOP)

KaTanoxHbliii

#it Description (EN) HaunmeHoBaHue Kon-Bo Ha 6aiike
HOMeEp

31 20000-56000-000 Motor Assy MoTop 1

32 20001-56001-000 Hall sensor JaTtumk Xonna 1




YACTb 04 (PEAYKTOP)

H#

KaTanoxHbliii
Homep

Description (EN)

HaumeHoBaHue

Kon-Bo Ha 6aiike

4.1

22000-56000-000

Gearbox Assy.

PenykTop B cbope

1




YACTb 05 (MOTOP U PEAYKTOP)

NN

KaTanoxHbliii

#it Description (EN) HaunmeHoBaHue Kon-Bo Ha 6aiike
HOomep
51 43921-56000-000 Converter Holder KpoHwWTelH KoHBepTepa 1
52 43951-56000-000 Gearbox Decoration Cover Holder KpOHLUTEMH KPbIWKK gBUraTens 2
53 10703-56000-000 Spring Washer GB93(M6) LWaiiba GB93(M6) 6
54 10723-56000-000 bracket washer GB/T 97.1(M6) Waiba GB/T 97.1(M6) 6
55 10515-56000-000 Screw DIN7984-2002 (M6*25) Bont DIN7984-2002 (M6*25) 6
56 43846-56000-000 Gearbox Reinforcing Holder [epkaTtenb peaykropa 1
57 10438-56000-000 Screw GB/T70.2 (M6*10) Bont GB/T70.2 (M6*10) 2
58 22090-56000-000 Driving Sprocket 3Be3ga Beayuas 13 1
59 10787-56000-000 Circlip GB/T894 CronopHoe Konblo GB/T894 1
5_10 | 31353-56000-000 Chain(420-104t) Llenb 104 3BeHa 1
5 11 | 31352-56000-000 Chain(420-106t) Lenb 106 3BeHbEB 1
5_12 | 10405-56000-000 Bolt GB/T70.1 (M10*80) Bont GB/T70.1 (M10*80) 1
5_13 | 10044-56000-000 Nut GB/T6187.1 (M10) aika GB/T6187.1 (M10) 1
5_14 | 10525-56000-000 Screw DIN7984-2002 (M8*25) Bont DIN7984-2002 (M8*25) 2
5 15 | 10385-56000-000 Bolt GB/T70.1 (M8*75) Bont GB/T70.1 (M8*75) 1
5 16 | 13381-56000-000 Liner (©8.5-®15-51) Brynka (08.5-®15-51) 1
5_17 | 10386-56000-000 Bolt GB/T70.1 (M8*80) Bont GB/T70.1 (M8*80) 1
5_18 | 13382-56000-000 Liner (®©8.5-M15-59.5) Brynka (P8.5-115-59.5) 1




YACTb 06 (BHYTPEHHME KOMMNOHEHTbI PAMBbI)

KaTanoxHblii

#H# Description (EN) HaumeHoBaHue Kon-Bo Ha 6aiike
HOoMmep
6 1 12122-56000-000 Left Battery Pack.HoIder Rubber [epxatenb aKKymynﬂJ'opa pPEe3nHOBbLIN 1
- Cushion NeBbIN
6 2 12123-56000-000 Right Battery Paclf Holder Rubber Jeprkatenb aKKyMVﬂﬂ'I;Opa pe3nHOoBbIN 1
- Cushion npasbii
6 3 10471-56000-000 Screw GB/T70.3-2000(M5*10) boat GB/T70.3-2000(M5*10) 6
6.4 | 12124-56000-000 | Rear Battery Pack Holder Cushion | HCP3Te/b aKKYMYNATOPa pesnHoBbIi 1
3af4HUNI
6_5 10438-56000-000 Screw GB/T70.2(M6*10) bont GB/T70.2(M6*10) 2
6 6 43411-56000-000 Battery Pack Rear Fender Holder Battery Pack Rear Fender Holder 4
6 7 10428-56000-000 Scew GB/T70.2 (M5*10) Bont GB/T70.2 (M5*10) 4
6 8 43842-56000-000 | Controller Upper Left & Right Holder KpoHLWTelH KOHTpoepa BEPXHUI 2
69 10438-56000-000 Screw GB/T70.2 (M6*10) Bont GB/T70.2 (M6*10) 8
6_10 | 43845-56000-000 Controller Lower Holder KpoHLWTelH KOHTpOoAIepa HUKHUI 2
6_11 50010-56000-000 Harness Assy dneKTpMYEecKaa NpPoBoAKa 1
6_12 43353-56000-000 Harness Assy. Clip Knunca KpenneHma npoBoOgKK 1
6 13 | 43354-56000-000 mounting plate,main harness A3CTUHA MOHTAXHEA SNEKTPUHECKOH 1
NPOBOAKM
6_14 | 10438-56000-000 Screw GB/T70.2 (M6*10) Bont GB/T70.2 (M6*10)
6_15 | 10438-56000-000 Screw GB/T70.2 (M6*10) Bont GB/T70.2 (M6*10)




YACTb 07 (KOMMOHEHTbI AKKYMY/JIATOPHOIO OTCEKA)

- N O A

w

KaTanoxHbliii

#it Description (EN) HaunmeHoBaHue Kon-Bo Ha 6aiike
HOMep
71 43071-56000-000 Battery Pack Holder Bracket KpOHLUTENH geprKaTenn akkymyaatTopa 1
7.2 42092-56001-000 1
7_3 12125-56000-000 1
7 4 10471-56000-000 Screw GB/T70.3-2000 (M5*10) Bont GB/T70.3-2000 (M5%*10) 5
7.5 12291-56000-000 1
7.6 12125-56000-000 1
7.7 10440-56000-000 Screw GB/T70.2 (M6*14) Bont GB/T70.2 (M6*14) 4
7.8 43091-56000-000 Battery Pack Holder Front Fender KpoHLWTENH AepKaTena akkymyaatopa 1
79 12121-56000-000 Battery Pack Holder Front Rubber [JepkaTenb akkyMynsTopa pesmHoBbIv 1
7_10 | 10473-56000-000 Screw GB/T70.3-2000 (M5*14) 6onT GB/T70.3-2000 (M5*14) 4
7_11 | 10041-56000-000 Nut GB/T6187.1(M5) laitka GB/T6187.1(M5) 4
7_12 50190-56000-000 Circuit Breaker BbIKk/AtoYaTelb aBTOMATUYECKUI 1
7_13 | 10500-56000-000 Screw DIN7984-2002(M3*35) BonT DIN7984-2002(M3*35) 2
7_14 | 10720-56000-000 2
7 15 | 10040-56000-000 Nut GB/T6187.1 (M3) Faika GB/T6187.1 (M3) 2
7_16 | 50020-56000-000 Battery Pack Discharge Cable Kabenb akkymynatopa 1
7_17 50170-56000-000 Tip-Over Sensor JaTtumk nageHna 1
7_18 | 10796-56000-000 Clamp Plate (M6) Clamp Plate (M6) 2
7_19 | 10438-56000-000 Screw GB/T70.2 (M6*10) Bont GB/T70.2 (M6*10) 2
7 20 | 10441-56000-000 Screw GB/T70.2 (M6*16) Bont GB/T70.2 (M6*16) 2




YACTb 08 (S/IEKTPUKA)

KaTanoxHbliii

#it Description (EN) HaunmeHoBaHue Kon-Bo Ha 6alike
HOomep
8 01 50400-56000-000 Key Switch 3aMOK 3aXuraHma 1
8 02 | 32841-56000-000 | Key Switch Decoration Cover (Plastic) MaHenb 3amKa 3aXkuraHus 1
8_03 | 10428-56000-000 Screw GB/T70.2 (M5*10) Bont GB/T70.2 (M5*10) 2
8 04 | 50030-56000-000 DC Converter KoHeepTep 60/12V 1
8_05 | 10438-56000-000 Screw GB/T70.2 (M6*10) Bont GB/T70.2 (M6*10) 2
8_06 | 24000-56000-000 Controller KoHTponnep 1
8 07 | 10571-56000-000 | Screw DIN912(M6*12 with washer) Bont DIN912(M6*12 with washer) 5
8_08 | 10438-56000-000 Screw GB/T70.2 (M6*10) Bont GB/T70.2 (M6*10) 4
8 09 50070-56000-000 Horn 3BYKOBOWM CUrHanN 1
8 10 43191-56000-000 Horn Holder KpoHLWTelH aepskatens 3ByKOBOro cUrHana 1
8_11 | 10042-56000-000 Nut GB/T6187.1(M6) Maika GB/T6187.1(M6) 1
8_ 12 | 10428-56000-000 Screw GB/T70.2 (M5*10) Bont GB/T70.2 (M5*10) 1
8_13 | 51010-56000-000 Headlight ®dapa 1
8_14 | 10722-56000-000 Headlight Fixing Flat Washer LWaliba 2
8_15 | 10702-56000-000 Headlight Fixing Spring Washer LWaliba 2
8 16 | 10429-56000-000 Screw GB/T70.2(M5*12) Bont GB/T70.2(M5*12) 2
8 17 | 43021-56000-000 Headlight Holder KpoHLWTelH KpenneHus nepegHen dpapbl 1
8 18 | 10440-56000-000 Screw GB/T70.2 (M6*14) Bont GB/T70.2 (M6*14) 4




YACTb 09 (BHELULHUE KOMMNOHEHTbI PAMbI)

KaTanoxHbliii

#it Description (EN) HaunmeHoBaHue Kon-Bo Ha 6alike
HOomep
K
9 01 | 42053-56000-000 Horn Decoration Cover PLILLIKA AEKOpATHBHAA 3BYKOBOTO 1
cUrHana
9 02 | 10428-56000-000 Screw GB/T70.2(M5*10) bont GB/T70.2(M5*10)
9_03 | 10430-56000-000 Screw GB/T70.2(M5*14) Bont GB/T70.2(M5*14)
9 04 | 32871-56001-000 Battery Pack Holder Cover KpbiWwKa akKyMyIATOPHOrO OTCEKa
9 05 10552-56000-000 Battery Pack Holder Cover Pin LWTMPT KPbILWKM aKKYMYAATOPHOIO OTCEKA 2
9 06 | 10781-56000-000 |Split Washer (Internal Diameter ®5) Wait6a (sHyTpeHHM anameTp O5) 2
9 07 | 43782-56000-000 |Battery Pack Holder Cover Lock Holder| MeTnsa KpbIWKKM aKKYMYyNSTOPHOIO OTCEKa 1
9 08 | 10439-56000-000 Screw GB/T70.2(M6*12) Bbont GB/T70.2(M6*12)
9 09 | 10004-56000-000 Nut GB/T6170 (M6) raika GB/T6170 (M®)
Battery Pack Holder C Buff
910 | 12126-56000-000 attery Fac stkz: OVerBuller 1 pattery Pack Holder Cover Buffer Gasket 1
Battery Pack Rear Fender U
9 11 32891-56000-000 attery rac Seii‘l;)nen erpper Battery Pack Rear Fender Upper Section 1
i
Batt Pack R Fender L
9 12 | 32892-56000-000 attery Fac Sei:i:men erLOWEr | Battery Pack Rear Fender Lower Section 1
9 13 | 10797-56000-000 Clamp Plate (M5) Clamp Plate (M5)
9 14 | 10428-56000-000 Screw GB/T70.2 (M5*10) Bont GB/T70.2 (M5*10)




9 15 43355-56000-000 Gas Vent Clip XOMyT BETHUIALMOHHOIO KnanaHa 2
9_16 | 10438-56000-000 Screw GB/T70.2 (M6*10) Bont GB/T70.2 (M6*10) 4
9 17 | 42052-56000-000 Gearbox Decoration Cover KpblwKa gsuratena 1
9_18 | 10437-56000-000 Screw GB/T70.2 (M6*8) Bont GB/T70.2 (M6*8) 2
9 19 | 43171-56000-000 Gearbox Guard Board 3awuTa gBuratens 1
9 20 12672-56000-000 Cushion Rubber MeHa ana ycuneHus 3almTbl ABuratens 1
9_21 | 10438-56000-000 Screw GB/T70.2 (M6*10) Bont GB/T70.2 (M6*10) 2
9 22 | 10442-56000-000 Screw GB/T70.2 (M6*20) Bont GB/T70.2 (M6*20) 2
9_23 | 10042-56000-000 Screw GB/T6187.1 (M6) Bont GB/T6187.1 (M6) 2




YACTb 10 (TOPMO3HAA CUCTEMA)
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H#

KaTanoxHbliii
Homep

Description (EN)

HaumeHoBaHue

Kon-Bo Ha 6aiike

10_01

35450-56000-000

Fr. Brake Assy.

MepepHnit Topmos B cbope

10_02

35460-56000-000

Fr. Brake Upper Pump Assy.

Pbluar nepegHero Topmo3sa B c6ope

10_03

35461-56000-000

Fr. Brake Lever

Kypok npaBsbiit

10_04

35469-56000-000

Brake Power Cut-Off Cable

JaTtymk Topmosa

10_05

35451-56000-000

Fr. Brake Oil Hose

LLnaHr nepegHeit TOPMO3HOM MMAPOANHUN

10_06

35451-56000-000

Fr. Brake Clipper Assy.

CynnopT TOPMO3HOW nepeaHunit

10_07

35458-56000-000

Screw (M6*16 with washer)

bont (M6*16 c waliiboit)

10_08

35533-56000-000

Brake Pad

Ko/n104KM TOPMO3Hble OpraHuKa

10_09

43751-56000-000

Front Brake Holder (RST)

KpoHwWTelH nepeiHero TOpMO3HOTo

10_10

35530-56000-000

Rr. Brake Assy.

3agHuii Topmos B cbope

10_11

35540-56000-000

Rr. Brake Upper Pump Assy.

Pbluar 3agHero Topmo3sa 8 cbope

10_12

35541-56000-000

Rr. Brake Lever

Kypok nesbiii

10_13

35551-56000-000

Rr. Brake Oil Hose

LWnaHr 3agHei TOPMO3HOWN rMAPOANHUM

10_14

35532-56000-000

Rr. Brake Clipper Assy.

CynnopT TOPMO3HOW 3a4HWM

10_15

43352-56000-000

Rr. Brake Oil Hose Clip

KpenneHwe 3agHelt TOpMO3HOM

10_16

10438-56000-000

Screw GB/T70.2(M10*6)

BonT GB/T70.2(M10*6)

Rlrlr]Rr]Rr]R]RININM] ORI~




YACTb 11 (PY/1b U ETO KOMMOHEHTbI)

#H# Karanoxneli Description (EN) HaumeHoBaHue Kon-Bo Ha 6aiike
HOoMmep
11_1 | 35200-56000-000 Handlebar Pynb 1
11 2 35220-56000-000 Handlebar Stopper 3araywka pyns 2
11_3 | 35251-56000-000 L. Handlebar Grip Mpunca nesas/npasas 2
11 4 50077-56000-000 Horn Switch KHOnKa 3B8yKOBOro cMrHana 1
11_5 | 50300-56000-000 Dash Oucnnei 1
11 6 50180-56000-000 Throttle grip Pyuyka rasa anekTpoHHasn 1
11 7 35230-56000-000 Stem BbiHOC pyna 1
11 8 35231-56000-000 bracket, handle bar 1
11 9 | 35241-56000-000 Handlebar retaining cap 1
11_10 | 10585-56000-000 Screw (M8*23-with washer) Bont (M8*23-c waiboit) 2
11_11 | 10574-56000-000 Screw (M6*20-with washer) Bont (M6*20-c waiboit) 4
11 12 | 12573-56000-000 Strip XomyT 2
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YACTb 12 (NEPEAHAA MOABECKA)
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## Karanoxneli Description (EN) HaumeHoBaHue Kon-Bo Ha 6aiike
Homep
12_1 | 40480-56001-000 Fr. Fork Assy. (DNM 27.5") Bunka nepepgHaa DNM VOLCANO USD-9 1
12_2 | 40486-56001-000 Fr. Wheel Axle (DNM) Ocb nepeaHss DNM 1
12_3 | 40487-56001-000 Set Bolt (DNM) lalika nepegHent ocu DNM 1
12_4 | 40490-56001-000 Fr. shock (DNM) AmopTursaTtop nepeaHunin DNM 2
12_5 | 40492-56001-000 Oil Seal(Fr.shock) CanbHUK amopTusatopa nepegHero DNM 2
12_6 | 40485-56001-000 Steering Buffer Rubber Bamnep pesvHOBbLIN Ha NepeaHIo BUKY 2
12 7 40481-56001-000 Lower Crown/Steer Assy. CoeguHUTENb BUKU HUXKHUIA DNM 1
12 8 40496-56001-000 Upper Crown CoeanHUTENb BUNKN BepXHMIA DNM 1
12_9 | 10573-56000-000 Screw DIN912 (RST-M6*18-with Bont DIN912 (RST-M6*18-c waliboit) 7
12_10 | 43535-56000-000 Head Tube Spacer(®42-030-0.5) 1
12_11 | 13555-56000-000 Lower Headset Washer 1
12 12 | 13213-56000-000 Lower Headset Assy. 2
12_13 | 13553-56000-000 Split Snap Ring 1
12 14 | 13511-56000-000 Upper Headset Cap 1
12_15 | 43532-56000-000 Stem Washer 1
1 16 40500-56000-000 Screw, fr.fork (RST®23.5) 1
- 40501-56000-000 | Screw, fr.fork (MANITOU®26.2) 1
12_17 | 40480-56000-000 Fr. Fork Assy. (RST 26") Bunka nepeaHan RST Killah 1




12_18 | 40486-56000-000 Fr. Wheel Axle (RST) Ocb nepeaHasa RST 1
12_19 | 40487-56000-000 Set Bolt (RST) laika nepeaHeit ocn RST 1
12_20 | 40490-56000-000 (RST) AmopTusaTtop nepeaHmii RST 1
12 21| 40492-56000-000 Oil Seal CanbHUK amopTmnsatopa nepegHero RST 2
12_22 40485-56000-000 Steering Buffer Rubber Bamnep pe3nHOBbLIN Ha NepeaHIo BUJIKY 2
12 _23 | 40481-56000-000 Lower Crown/Steer Assy. CoeguHUTENb BUIKU HUMKHUIA RST 1
12 24 | 40496-56000-000 Upper Crown CoepuHuTENb BUSIKU BEPXHUI RST 1
12_25 | 10573-56000-000 Screw DIN912 (RST-M6*18-with Bont DIN912 (RST-M6*18-c waiboit) 7
12_26 | 40480-56003-000 Fr. Fork Assy. (MANITOU 27.5") Bunka nepegHas MANITOU DORADO 1




mm

YACTb 13 (NEPEAHEE KOJIECO)

KaTanoxHbliii

#H# Description (EN) HaumeHoBaHue Kon-Bo Ha 6aiike
HOoMmep

131 31303-56000-000 Fr. Tire (E-Mark) 70/100-19 LvHa BHegopoxHasa 70/100-19 1

- 31304-56000-000 1
13 2 31322-56000-000 Fr. Tire Inner Tube Kamepa 19' 1

- 31323-56000-000 1
13_3 | 31341-56000-000 Rim Band NeHTa obopgHan 1
13 4 | 31010-56000-000 Fr. Rim Assy. [VCK KonecHbI nepeaHni 1
13_5 | 31011-56000-000 Fr. Rim 0604, KoNecHbl NepesHUn 1
13 6 31028-56000-000 Spoke Assy. Cnuua nepeaHero Koseca 36
13_7 | 31021-56000-000 Fr. Wheel Hub Assy. CTynuua nepeaHero KoJseca 1
13 8 31025-56000-000 Fr. Wheel Spacer BTynka nepeaHero Koseca 2
13_9 | 13222-56000-000 Fr. Wheel Hub Bearing MoAWWNHMK NepeaHen cTynumubl 2
13 10| 31013-56000-000 Fr. Wheel Hub Inner Liner BTynKa nepegHel CTynuubl BHYTPEHHAA 1
13_11 | 35470-56000-000 Front Brake Disc [MCK TOPMO3HOW NepeaHnit 1
13_12 | 10628-56000-000 Screw GB/T818 (M5*10 ) Bont GB/T818 (M5*10 ) 6
13-13 | 31021-5600Z-000 CTynuua nepegHero Koseca B cbope 1
13-14 | 31010-5600z-000 Koneco nepeaHee B cbope 1
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YACTb 14 (3AAHEE KOJIECO)

15
9
#it KaranoxHbIi Description (EN) HaunmeHoBaHue Kon-Bo Ha 6aiike
HOomep
14 1 13191-56000-000 Rr. Wheel Axle Ocb 3agHAA 1
14 2 43671-56000-000 Chain Tensioner HaTaxuTtenb uenu 2
14 3 13151-56000-000 Rr. Wheel L. Setback Liner BTynKa 3agHero Koneca nesas 1
14_4 | 43681-56000-000 Rr. Brake Clipper Holder KpoHwTeitH 3agHero TopMo3HOro 1
14 5 | 10634-56000-000 Screw GB/T818 (M6*12) Bont GB/T818 (M6*12) 6
14 6 | 35591-56000-000 Rr. Brake Disc JVCK TOPMO3HOWM 3a4HUM 1
14 7 31311-56000-000 Rr. Tire (E-Mark) LLinHa BHegoporkHasa 80/100-19 1
- 31312-56000-000 Rr. tire (Non-emark) 1
14 8 31332-56000-000 Rr. Tire Inner Tube (E-Mark) Kamepa 19' 1
- 31333-56000-000 1
14 9 31341-56000-000 Rr. Rim Band JNleHTa oboaHas 1
14_10 | 31130-56000-000 Rr. Rim Assy. [VCK KONecHbIN 3aaHNi 1
14 11 | 31135-56000-000 Rr. Wheel Hub CTynuua 3agHero Koneca 1
14_12 | 31132-56000-000 Oil Seal (©020-®37-7) CanbHuk (020-037-7) 2
14 13 | 13221-56000-000 Rr. Wheel Hub Bearing MoAWnNHUK 3a4HeN CTynuubl 2
14 14 | 31145-56000-000 Rr. Wheel Hub Inner Spacer (021- |BTynKa 3agHen cTynuubl BHyTpeHHsAn (D21- n
- 81.5) 81.5)
14 15| 31156-56000-000 Rr. Rim 0604 KonecHbI 3agHU 1
14_16 | 31153-56000-000 Rr. Wheel Spoke Assy. Cnuua 3agHero Koneca 36




14 17 | 31369-56000-000 Rear Sprocket (44T) 3Be3na 44 1
14_18 | 10373-56000-000 Screw (M8*18) Bont (M8*18) 5
14 19 | 13171-56000-000 Rr. Wheel R. Setback Liner BTynka 3agHero Koneca npasasn 1
14_20 | 10045-56000-000 Nut GB/T6187.1 (M12*1.25) Fanka GB/T6187.1 (M12*1.25) 1
14 21| 31135-5600Z-000 Rr. hub assy. Ctynuua 3agHero Koneca B cbope 1
14 22 | 31130-5600Z-000 Rr.wheel assy. Koneco 3agHee B cbope 1




YACTb 15 (3AAHUNA MAATHUK)

KaTanoxHbli

#H# Description (EN) HaumeHoBaHue Kon-Bo Ha 6aiike
HOoMmep

40430-56001-002 | Rr. Fork Assy. (normal black painting) MaATHUK, YepHblil OKpaLLEHHbIN 1
15_1 | 40430-56001-000 Rr. Fork Assy. (anodizing black ) MaAaTHWK, YepHbIN aHOAMPOBaAHHbIN 1

40430-56001-001 Rr. Fork Assy. (naked ) ManATHUK, 6e3 oKpacKu 1
15 2 | 40436-56000-000 Chain Guide Holder KpoHLWTenH 3awmTol Lenm 1
15_3 | 10438-56000-000 Screw GB/T70.2 (M6*10) Bont GB/T70.2 (M6*10) 2
15 4 | 43010-56000-000 Chain Guide 3awmTa uenu 1
15_5 | 10723-56000-000 Washer GB/T97.1 (M6) Waiba GB/T97.1 (M6) 2
15 6 | 10438-56000-000 Screw GB/T70.2 (M6*10) Bont GB/T70.2 (M6*10) 2
15_7 | 10004-56000-000 Nut GB/T6170 (M6) laiika GB/T6170 (M6) 4
15_8 | 10132-56000-000 Bolt GB/T5783 (M6*40) BonT GB/T5783 (M6*40) 2
159 43671-56000-000 Chain Tensioner 3awmTa 3agHero amopTtmsaTtopa 2
15 10 | 32315-56000-000 Rr. Wheel Fender Rr. Wheel Fender 1
15_11 | 10723-56000-000 Washer GB/T97.1 (M6) LWavb6a GB/T97.1 (M6) 2
15 12 | 10438-56000-000 Screw GB/T70.2 (M6*10) Bont GB/T70.2 (M6*10) 2
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YACTb 16 (3AAHAA NOABECKA)
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#it ATanomHoIv Description (EN) HaumeHoBaHue Kon-Bo Ha 6aiike
Homep

16_1 42800-5600Z-000 Swing Arm Assy. Pbluar nporpeccuu B cbope

16_2 42800-56000-000 Swinging Arm Pbiyar nporpeccum

16 3 | 10402-56000-000 Bolt GB/T70.1 (M10*65) Bont GB/T70.1 (M10*65) 1

B 12-08-

16_4 | 42801-56000-000 | Swinging Arm Liner (®12-8-29) TY/IKa peitara ”';;r)peccm“ (0120 1
0 "

16.5 | 13215-56000-000 Swinging Arm Niddle Bearing OALMTIHUK NTONBHATHIU pbiiara 2

nporpeccumn #1
16_6 | 10044-56000-000 Nut GB/T6187.1 (M10) laika GB/T6187.1 (M10) 1
167 42803-56000-000 Swinging Arm Nylon Liner (®12- BTynKa HeMnoHOBaA pblyara )
®23) nporpeccun (O12-023)

0 "

16_8 | 13216-56000-000 Swinging Arm Niddle Bearing OALIMIHNK HTONBAATLIN phitara 2

nporpeccumn #2
16_9 | 42802-56000-000 | Swinging Arm Liner (®14-®10-29) [ Brtynka pbiuara nporpeccum (O14-010-29) 1
1610 | 42804-56000-000 Swinging Arm Nylon Liner (®14- BTynKa Heltn0HOBasA pblvara 5
®23) nporpeccun (O14-023)

16_11 | 42700-56000-000 Swinging Arm Linkage Pblyar 3agHei nogBecku 1

16_12 | 10383-56000-000 Bolt GB/T70.1 (M8*65) Bont GB/T70.1 (M8*65) 1

16_13 | 10387-56000-000 Bolt GB/T70.1 (M8%*85) Bont GB/T70.1 (M8%*85) 1

16_14 | 42600-56000-000 Rr. Absorber Assy. (FAST) AmopTusaTop 3agHunin FASTACE 1

16_15 | 10382-56000-000 Bolt GB/T70.1 (M8*60) Bont GB/T70.1 (M8*60) 1

16_16 | 10043-56000-000 Bolt GB/T6187.1 (MS8) Bont GB/T6187.1 (M8) 4




16_17

10381-56000-000

Bolt GB/T70.1 (M8*55)

Bont GB/T70.1 (M8*55)

16_18

42600-56001-000

Rr. Absorber Assy.( DNM)

AmopTusaTop 3agHuit DNM




YACTb 17 (CWAEHUE N ETO KOMMNOHEHTbI)

KaTanoxHbli

#H# Description (EN) HaumeHoBaHue Kon-Bo Ha 6aiike
HOoMmep
17_1 | 41010-56001-000 Seat Assy. CnpeHue 1
17_2 | 40300-56000-002 Seat Holder(matt painted) MoapaMHUK cnaeHusa 1
17_3 | 10524-56000-000 Screw DIN7984-2002(M8%*20) Screw DIN7984-2002(M8%*20) 4
17 4 Battery Pack Holder Cover Lock 3amok 6aTapeinHoro oTceka 1
50400-56000-000
17_5 Ring KonbLo 3amKa 6aTapeiiHOro oTceka 1
17_6 | 10440-56000-000 Screw GB/T70.2 (M6*14) Bont GB/T70.2 (M6*14) 2
17_7 | 32881-56000-000 Fr.upper part, seat plastic plate KpblwKa 3amKa batapeu 1
17 8 | 10438-56000-000 Screw GB/T70.2 (M6*10) Bont GB/T70.2 (M6*10) 2
17_9 | 10042-56000-000 Nut GB/T6187.1 (M6) Faiika GB/T6187.1 (M6) 4
17_10 | 32882-56000-000 Fr.lower part, seat plastic plate MnacTuUK cMaeHNA HUKHUM 1
17_11 | 43534-56000-000 Silica-gel Washer (®10*®5*1.9) Wanba (OP10*®5*1.9) 2
17_12 | 10611-56000-000 Screw GB/T845 (ST4.8*13) Bont GB/T845 (ST4.8*13) 4
17_13 | 32431-56000-000 Plastic tail Kpbino 3agHee 1
17_14 | 10611-56000-000 Screw GB/T845 (ST4.8*13) Bont GB/T845 (ST4.8*13) 3
17_15 | 51080-56000-000 Tail Lamp doHapb 3agHUM 1
17_16 | 10041-56000-000 Nut GB/T6187.1 (M5) Faika GB/T6187.1 (MS5) 2




YACTb 18 (NOACTABKA U MOAHOXKW)

KaTanoxHbliii

#H# Description (EN) HaumeHoBaHue Kon-Bo Ha 6aiike
HOMep
18 1 40620-56000-000 L. Footpeg MNogHoXKa nesas 1
18 2 43644-56000-000 Footpeg Fixing Pin LLITOK KpenneHmna NOgHOXKKMU 2
18_3 11802-56000-000 Footpeg Return Spring MpyXnHa NOAHOXKHN 2
18 4 | 10724-56000-000 Washer (O8*®P18*1.5) Waiba (O8*P18*1.5) 2
18_5 | 10782-56000-000 Circlip (inner diameter ©6) KonbLo cTonopHoe (BHYTPeHHUI gnameTp 2
18 6 40622-56000-000 Footpeg connector [exaTtenb NOAHOXKKKU 2
18 7 | 40620-56000-000 L. Footpeg Holder KpOHLITEMH NOAHOMKM NEBbI 1
18 8 | 43643-56000-000 Pin (®4*10) NMuu  (D4*10) 4
18 9 10044-56000-000 Nut GB/T6187.1 (M10*1.25) laiika GB/T6187.1 (M10*1.25) 2
18 10 | 40327-56000-000 Side Kickstand Spring Pin A MWH KpenneHus NpyKnHol BOKOBOW 1
18 11 | 10525-56000-000 Screw DIN (M8%*25) Bont DIN (M8%*25) 4
18 12 | 50200-56000-000 Side Kickstand Power-Off Switch JaTuynK NOAHOMKKM 1
18-13 | 40620-5600Z-000 L. Footrest Assy. MopHoXKa nesas B cbope 1
18 14 | 40640-56000-000 R. Footpeg MNogHOXKa npasas 1
18_15 | 40642-56000-000 R. Footpeg Holder KpOHLITEMH NOAHOMKM NpaBblif 1
18 16 | 40324-56000-000 Screw (M8*30) BonT (M8%*30) 1
18 17 | 10043-56000-000 Nut GB/T6187.1 (M8) laiika GB/T6187.1 (M8) 1
18 18 | 11401-56000-000 Side Kickstand Spring Mpy*KMHa 6OKOBOM MOAHOMKKM 1
18_19 | 40328-56000-000 Side Kickstand Spring Pin B MuH KpenneHua Npy*unHbl 6oKoBOW 1




18_20

40320-56001-000

Side Kickstand

MNMoaHoXKa 6okoBan

18 21

40640-5600Z-000




YACTb 19 (NEPEAHEE KPbIN1O U TABJ/INYKA)
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#it R Description (EN) HaunmeHoBaHue Kon-Bo Ha 6aiike
HOMeEp

19 1 | 32010-56000-000 Fr.fender (DNM version) Kpblio nepegHee 1
19 2 10440-56000-000 Bolt for fr.femder GB/T70.2(M6*16) Bont GB/T70.2(M6*16) 3
19 3 | 10723-56000-000 washer, front fender GB/T Waitba GB/T 97.1(6MxD16x1) 3
19_4 | 32013-56000-000 Fr. Fender(RST version) Kpblno nepeanHee RST 1
19 5 | 12572-56000-000 Fixing Strip  (8*300) XomyT (8*300) 10
19 6 | 12571-56000-000 Fixing Strip  (4*200) XomyT (4*200) 4
19 7 52031-56000-000 No. Plate Tabnnyka gns Homepa nepeaHAn 1




YACTb 20 (HAKNEMKM)
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## TANOMHbIN Description (EN) HaumeHoBaHue Kon-Bo Ha 6aiike
Homep
20_1 34011-56000-000 Decal Hakneliku opuruHan
20 2 34501-56000-000 |Battery Pack Holder Cover STING Label| LWnabamnK KpbIWKKM aKKYMYIATOPHOTO
20_3 | 34502-56000-000 Gearbox Side Cover Label LnnbamMK KpbIWKK ABUratens 1
204 | 34503-56000-000 Battery Pack Holder Cover Carbon HaKknelka BepxHAA KPbILWKK 1
Decal aKKYMYNSATOPHOrO OTCEKA
205 34504-56000-000 Battery Pack Holder Cover L&R Side Haknelikn 60KoBble KPbILWKM 5
Decal aKKYMYNATOPHOIO OTCEKA
20_6 | 34505-56000-000 Fr. & Rr. Rim Decal Haknenkn Ha KonecHble AUCKK 4




YACTb 21 (KOMM/EKT NEAAJIEN)

KaTanoxHbliii

#it Description (EN) HaumeHoBaHue Kon-Bo Ha 6aiike
HOomep
21 1 31820-56000-000 Pedal Kit Assy. MNepann KomnnekT 1
21_2 | 31830-56000-000 Chain (420-100T) Lenb (420-100T) 1
21 3 | 31827-56000-000 Mid. Shaft Sprocket(28T) 3Be3aa (28T) 1
21_4 | 31828-56000-000 Sprocket (25T) 3Bes3aa (25T) 1
21 5 10202-56000-000 Crank Mounting Nut lalKa KpenneHua WwaTtyHa 1
21 6 | 31821-56000-000 L.R. Crank LWaTyH npasbiit / nesbiin 2
21 7 31823-56000-000 L. R.Pedal Mepanb npasas / nesas 2
21 8 | 10515-56000-000 Screw (M6*25) Bont (M6*25) 4
21 9 | 10042-56000-000 Nut GB/T6187.1(M6) laitka GB/T6187.1(M6) 4




YACTb 22 (HABOP UHCTPYMEHTA)
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#it B Description (EN) HaunmeHoBaHue Kon-Bo Ha 6aiike
HOMeEp
22 1 | 52051-56000-000 Tool Kit (RST/DNM) Habop kntoueit RST / DNM 1
22 2 52053-56000-000 #3 Inner Hexagon Spanner LWecTturpaHHukK #3 1
22 3 52054-56000-000 #4 Inner Hexagon Spanner LWecTturpaHHuk #4 1
22 4 52055-56000-000 #5 Inner Hexagon Spanner LWecTturpaHHukK #5 1
22 5 52057-56000-000 #8 Inner Hexagon Spanner LecturpaHHuK #8 1
22 6 52068-56000-000 #15 Inner Hexagon Spanner LLlecturpaHHuk #15 1







